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	Check PRN anticipatory pain medication has been prescribed.  Where possible administer medications orally or via enteral route (via gastrostomy) if this is the normal route of administration.

Medications prescribed to relieve pain can include:

· Oral Morphine 2.5mg – 5mg (1 hourly) or Oral Oxycodone either orally or via enteral route (via PEG).
OR if indicated after a medical review
· Subcutaneous Morphine 1.25mg – 2.5mg (1-2 hourly) or Subcutaneous Oxycodone.

Assess, re-assess and document effect of all medicines given on the Nursing Symptom Observation Sheet.  
(If more than 2 doses of the same medication are needed seek advice from the Doctor / Clinical Response Service / Palliative Care CNS)



	
SYMPTOM CONTROL – BREATHLESSNESS


	Check PRN anticipatory breathlessness medication has been prescribed.  Where possible administer medications orally or via enteral route (via gastrostomy) if this is the normal route of administration.

Medications prescribed to improve symptoms of breathlessness can include:

· Oral Morphine / Oral oxycodone either orally or via enteral route (via PEG).
· Sublingual Lorazepam.
OR if indicated after a medical review
· Subcutaneous Morphine or Subcutaneous Oxycodone or Subcutaneous Midazolam

Assess, re-assess and document effect of all medicines given on the Nursing Symptom Observation Sheet.  
(If more than 2 doses of the same medication are needed seek advice from the Doctor / Clinical Response Service / Palliative Care CNS)

Non-pharmacological interventions to relieve breathlessness can include: 

· Repositioning of patient; attempting to alleviate anxiety; use of fans
· Therapeutic dose of 2-4L O2 therapy via nasal cannula (if tolerated)



	
SYMPTOM CONTROL - NAUSEA AND VOMITING


	Check PRN anticipatory nausea and vomiting medication has been prescribed.  Where possible administer medications orally or via enteral route (via gastrostomy) if this is the normal route of administration.

Medications prescribed to relieve symptoms of Nausea and Vomiting can include:
· Oral Cyclizine 50mg via enteral route (via PEG).
OR if vomiting and unable to oral medication / indicated after a medical review
· Subcutaneous Cyclizine

Assess, re-assess and document effect of all medicines given on the Nursing Symptom Observation Sheet.  
(If more than 2 doses of the same medication are needed seek advice from the Doctor / Clinical Response Service / Palliative Care CNS)






	
SYMPTOM CONTROL - RESTLESSNESS AND AGITATION


	Check PRN anticipatory restlessness and agitation medication has been prescribed.  Where possible administer medications orally or via enteral route (via gastrostomy) if this is the normal route of administration.

If patient is restless/agitated, consider the following causes:
· Pain
· Urinary retention / Constipation
· Environmental factors
· Psychological / spiritual distress

Medications prescribed to relieve symptoms of restlessness and agitation can include:
· Buccal or Subcutaneous Midazolam 2.5mg – 5mg (1-2 hourly) OR Subcutaneous Haloperidol

Assess, re-assess and document effect of all medicines given on the Nursing Symptom Observation Sheet.  
(If more than 2 doses of the same medication are needed in 4 hours seek advice from the Doctor / Clinical Response Service / Palliative Care CNS)


	
SYMPTOM CONTROL – ORAL or CHEST SECRETIONS


	You may find this is a common symptom in RHN patients.

Check PRN anticipatory oral or chest secretions medication has been prescribed.  Where possible administer medications orally or via enteral route (via gastrostomy) if this is the normal route of administration.

If chest secretions are audible:
· Use positioning
· Regular mouth care
· Avoid suctioning where possible – but assess on individual need.
· Support the family as some may find listening to them distressing.

Medications prescribed to relieve audible chest secretions can include:

· Oral (via PEG) / Subcutaneous Glycopyrronium 200mcg -400mcg AND / OR Subcutaneous Hyoscine Butylbromide 20mg 

Assess, re-assess and document effect of all medicines given on the Nursing Symptom Observation Sheet.  
(If more than 2 doses of the same medication are needed seek advice from the Doctor / Clinical Response Service / Palliative Care CNS)




